samranis. FCC RF Test Report Report No. :FG461101J

N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 3,000 MHz" sp 2| #Video BW 3.0000 MHz"

Span 180 M)
Sweep 1.00 ms

Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

Scale/Div 10.0 B

iy

#Video BW 3.0000 MHz" Span 180 MHz| #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A7-23 of 36
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895



samranis. FCC RF Test Report Report No. :FG461101J

N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Loy

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A7-24 of 36
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895



samranis. FCC RF Test Report Report No. :FG461101J

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
41 30 10 500202 2501.01 CF;SEEM 1@0 see graph
41 30 10 500202 2501.01 CFSSEEM 1@0 seegraph  PASS
41 30 10 500202 250101 nggg"" 1@0 seegraph  PASS
41 30 10 518508  2502.99 CFSSEEM 1@0 see graph
41 30 10 518508  2502.99 CZ‘S&E M 1@0 seegraph  PASS
41 30 10 518598 2592.99 C'BSEEM 1@0 seegraph  PASS
41 30 10 537000 2685.0 CPQSEEM 1@0 see graph
41 30 10 537000 2685.0 CZ‘S&E M 1@0 seegraph  PASS
41 30 10 537000 2685.0 C'BSEEM 1@0 seegraph  PASS
41 30 50 504204  2521.02 CZ‘S&E M 1@0 see graph
41 30 50 504204 252102 CgSgEM 1@0 seegraph  PASS
41 30 50 504204 2521.02 CFSSEEM 1@0 seegraph  PASS
41 30 50 518598 2592.99 CF(;SEEM 1@0 see graph
41 30 50 518508  2592.99 CgSgEM 1@0 seegraph  PASS
41 30 50 518508  2502.99 CFSSQEM 1@0 seegraph  PASS
41 30 50 532098  2664.99 CgSgEM 1@0 see graph
41 30 50 532098  2664.99 CFSSEEM 1@0 seegraph  PASS
41 30 50 532098  2664.99 CF(’?'SEEM 1@0 seegraph  PASS
41 30 100 509202 2546.01 CFSSEE M 1@0 see graph
41 30 100 509202  2546.01 CFSSEEM 1@0 seegraph  PASS
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41 30 100 509202  2546.01 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

41 30 100 518508  2502.99 oPSK 1@0 see graph

41 30 100 518508  2502.99 ng’gEM 1@0 seegraph  PASS

41 30 100 518508  2502.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

41 30 100 528000 2640.0 oPSK 1@0 see graph

41 30 100 528000 2640.0 CFSSEEM 1@0 seegraph  PASS

41 30 100 528000 2640.0 CF(SS;? M 1@0 seegraph  PASS
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
41 30 10 500202 2501.01 CF(’?‘SEEM 1@0 seegraph  PASS
41 30 10 500202 2501.01 CFSSEEM 24@0  seegraph  PASS
41 30 10 537000 2685.0 CF;SEEM 1@23  seegraph  PASS
41 30 10 537000 2685.0 CF(’D‘S;?M 24@0  seegraph  PASS
41 30 50 504204 252102 CFSS;?M 1@0 seegraph  PASS
41 30 50 504204 252102 C'BSEEM 133@0  seegraph  PASS
41 30 50 532098  2664.99 C'ZSQEM 1@132  seegraph  PASS
41 30 50 532998  2664.99 CZ‘S&E M 133@0  seegraph  PASS
41 30 100 509202 2546.01 CFSS;?M 1@0 seegraph  PASS
41 30 100 509202 254601 C'SSEEM 273@0  seegraph  PASS
41 30 100 528000 2640.0 C'SSEEM 1@272  seegraph  PASS
41 30 100 528000 2640.0 CFSSQEM 273@0  seegraph  PASS
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Software Version: 23.06.1602

FR1 N41 MIMO-ANTY7

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

41 30 20 518508  2592.99 C%‘Sgg'\" 51@0 00036  PASS NV

41 30 20 518508  2502.99 CFSSEEM 51@0 00028  PASS LV

41 30 20 518508  2592.99 C'BSEEM 51@0 00058  PASS HV

41 30 20 518508  2502.99 CZ‘S&EM 51@0 00028  PASS 30T

41 30 20 518508  2502.99 CZ‘S&EM 51@0 00037  PASS 20C

41 30 20 518508  2502.99 C'BSEEM 51@0 00062  PASS -10C

41 30 20 518508  2502.99 C'BSEEM 51@0 00039  PASS 0C

41 30 20 518508  2592.99 CZ‘S&EM 51@0 00063  PASS 10C

41 30 20 518508  2502.99 ng’gg’\" 51@0 00036  PASS 20°C

41 30 20 518508  2592.99 nggf("\" 51@0 00030  PASS 30C

41 30 20 518508  2502.99 nggf("\" 51@0 00032  PASS 40°C

41 30 20 518508  2592.99 CFSSQEM 51@0 00054  PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
41 30 20 518598 2592.99 CP-OFDM 51@0 7.34 13 PASS
QPSK
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518508  2502.99 C%Sg?"" 24@0 8.5632 9.462
41 30 10 518508  2502.99 Cfé%';?ﬂ“" 24@0 8.5724 9.507
41 30 10 518598 2592.99 C&%’Z?WM 24@0 8.5612 9.629
41 30 10 518508  2502.99 3‘;’%05/?&" 24@0 8.5717 9.344
41 30 15 518508  2502.99 CF(SS;?M 38@0 13.577 14.72
41 30 15 518508  2502.99 Cfé%';?ﬂ"" 38@0 1356 14.75
41 30 15 518598  2502.99 C&%’ZRAM 38@0 13.557 14.49
a1 30 15 518508  2502.99 %Eéogm" 38@0 13,578 147
41 30 20 518508  2592.99 CF(SS;?M 51@0 18.245 19.65
41 30 20 518508  2592.99 Cfé%';?ﬂ"" 51@0 18.148 18.91
41 30 20 518598 2592.99 C&%’ZRAM 51@0 18.274 19.42
a1 30 20 518508  2502.99 %Eéogfl\“ﬂ" 51@0 18.135 19.11
41 30 25 518598 2592.99 CF(’?'SEEM 65@0 23.223 24.85
41 30 25 518508  2592.99 Cfé%’j_\?ﬂ"" 65@0 23.223 24.68
41 30 25 518598  2502.99 C&%’m"' 65@0 23.239 245
a1 30 25 518508  2502.99 %Eéogfl\“ﬂ" 65@0 23.278 24.69
41 30 30 518598 2592.99 CF(’?'SEEM 78@0 27.807 28.94
41 30 30 518508  2592.99 Cfé%’j_\?ﬂ"" 78@0 27.786 29.58
41 30 30 518598  2502.99 C&%’Z‘fﬂ“" 78@0 27.757 29.4
41 30 30 518508  2502.99 %Eéogfl\“ﬂ" 78@0 27.818 29.25
41 30 35 518508  2592.99 CF(’?'SEEM 92@0 32.822 34.33
41 30 35 518508  2592.99 CE%Z?AM 92@0 32.885 34.19
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41 30 35 518508  2502.99 C&%’Z?AM 92@0 32.906 34.18
41 30 35 518598 2592.99 %géogml" 92@0 32.698 34.07
41 30 40 518508  2502.99 CF(SS;EM 106@0 37.823 39.36
41 30 40 518508  2502.99 Cfé%';?ﬂ"" 106@0 37.848 39.38
41 30 40 518508  2502.99 C&%’Z?AM 106@0 37.77 39.32
41 30 40 518598 2592.99 %géogml" 106@0 37.793 39.21
41 30 45 518508  2502.99 CF(’?‘S;EM 119@0 42.405 44.03
41 30 45 518508  2592.99 Cfé%';?ﬂ'\" 119@0 42.412 44.24
41 30 45 518508  2502.99 C&%’;?AM 119@0 42,528 43.83
41 30 45 518598 2592.99 g';éogm" 119@0 42.64 44.14
a1 30 50 518508  2502.99 CF(SS;?M 133@0 47.356 48.99
41 30 50 518508  2592.99 Cfé%';?ﬂ'\" 133@0 47.463 49.29
41 30 50 518508 259299 C&%’;?AM 133@0 47.62 49.06
41 30 50 518598  2502.99 g';éogfl\'f 133@0 47.543 49.48
a1 30 60 518508  2502.99 CFSSQEM 162@0 57.7 59.94
41 30 60 518598 2592.99 CE%Z?AM 162@0 57.653 59.66
41 30 60 518508  2592.99 C&%FA?AM 162@0 57.79 59.72
41 30 60 518598  2502.99 gzéogm" 162@0 57.749 59.71
a1 30 70 518508  2502.99 CFSSQEM 189@0 67.422 69.67
41 30 70 518598 2592.99 CE%Z?AM 189@0 67.354 69.7
41 30 70 518508  2502.99 C&%FA?AM 189@0 67.45 69.81
41 30 70 518598  2502.99 %Eéogm" 189@0 67.637 69.76
41 30 80 518508  2502.99 CFSSEEM 217@0 77.394 79.01
41 30 80 518598 2592.99 CE%Z?AM 217@0 77.498 79.9
41 30 80 518508  2592.99 C&%FA?AM 217@0 77.378 80.12
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41 30 80 518598  2502.99 c;géogm/l 217@0 77.658 79.97
41 30 90 518598 2592.99 CF(SSEEM 245@0 87.479 90.32
41 30 90 518598  2502.99 Cfé%';?w"" 245@0 87.481 90.17
41 30 90 518598  2502.99 C&%’Z‘?AM 245@0 87.56 90.33
41 30 90 518598  2502.99 c;géogm/l 245@0 87.449 90.13
41 30 100 518598 2592.99 CF(SSEEM 273@0 97.607 100.4
41 30 100 518598  2502.99 Cfé%';%l"" 273@0 97.294 100.4
41 30 100 518598  2502.99 C&%’;?AM 273@0 97.537 100.7
41 30 100 518598  2502.99 3'2&;05/?&" 273@0 97.648 100.6
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Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
B5T Total Pawer

Transenilt Freq Error
i
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N41(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Span 30 M|
Sweep 1.67 ms (1001 pts)

Bideo BW 470,00 kHz*

N41(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Span 30 M|
Sweep 1.67 ms (1001 pts)

Bideo BW 470,00 kHz*

N41(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 47000 kHz' Span 30 MKz|

Sweep 167 ms (1001 pis)

Total Paver

N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
=

Scale/Div 10.0 B

SVideo B 47000 kHz' Span 30 MKz|

Sweep 167 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895
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N41(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Span 40 Mz
ms (1001 pts)

Bideo BW 620,00 kHz*

N41(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Span 40 Mz
Sweep 1.27 ms (1001 pts)

Bideo BW 620,00 kHz*

N41(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Total Paver

N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
=

Scale/Div 10.0 B

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895
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N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A8-10 of 33
TEL : +86-755-8637-9589
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Ref Value

Mmool

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Power 8 Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A8-11 of 33
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N41(35M)_CP- N41(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(35M)_CP-OFDM_64 N41(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, 25929 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A8-12 of 33
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N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(40M)_CP-OFDM_64 N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A8-13 of 33
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N41(45M)_CP- N41(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 13000 MHz" Span 90 Mz, #Video BW 1.3000 MHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(45M)_CP-OFDM_64 N41(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 90 Mz, 25929 #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A8-14 of 33
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N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Ref Value

PR B

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span 100 MHz

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A8-15 of 33
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N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A8-16 of 33
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N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

B P—

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A8-17 of 33
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 25929 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A8-18 of 33
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N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Ref Value

L

#Video BW 3,000 MHz" sp 2| #Video BW 3.0000 MHz"

Span 180 M)
Sweep 1.00 ms

Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 180 MHz| #Video BW 3.0000 MHz" 8
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A8-19 of 33
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N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot R Aen: 308 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A8-20 of 33
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
41 30 10 500202 2501.01 CF;SEEM 1@0 see graph
41 30 10 500202 2501.01 CFSSEEM 1@0 seegraph  PASS
41 30 10 500202 250101 nggg"" 1@0 seegraph  PASS
41 30 10 518508  2502.99 CFSSEEM 1@0 see graph
41 30 10 518508  2502.99 CZ‘S&E M 1@0 seegraph  PASS
41 30 10 518598 2592.99 C'BSEEM 1@0 seegraph  PASS
41 30 10 537000 2685.0 CPQSEEM 1@0 see graph
41 30 10 537000 2685.0 CZ‘S&E M 1@0 seegraph  PASS
41 30 10 537000 2685.0 C'BSEEM 1@0 seegraph  PASS
41 30 50 504204  2521.02 CZ‘S&E M 1@0 see graph
41 30 50 504204 252102 CgSgEM 1@0 seegraph  PASS
41 30 50 504204 2521.02 CFSSEEM 1@0 seegraph  PASS
41 30 50 518598 2592.99 CF(;SEEM 1@0 see graph
41 30 50 518508  2592.99 CgSgEM 1@0 seegraph  PASS
41 30 50 518508  2502.99 CFSSQEM 1@0 seegraph  PASS
41 30 50 532098  2664.99 CgSgEM 1@0 see graph
41 30 50 532098  2664.99 CFSSEEM 1@0 seegraph  PASS
41 30 50 532098  2664.99 CF(’?'SEEM 1@0 seegraph  PASS
41 30 100 509202 2546.01 CFSSEE M 1@0 see graph
41 30 100 509202  2546.01 CFSSEEM 1@0 seegraph  PASS
Sporton International Inc. (ShenZhen) Page Number 1 A8-21 of 33
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41 30 100 509202  2546.01 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

41 30 100 518508  2502.99 oPSK 1@0 see graph

41 30 100 518508  2502.99 ng’gEM 1@0 seegraph  PASS

41 30 100 518508  2502.99 CFSSEEM 1@0 seegraph  PASS
CP-OFDM

41 30 100 528000 2640.0 oPSK 1@0 see graph

41 30 100 528000 2640.0 CFSSEEM 1@0 seegraph  PASS

41 30 100 528000 2640.0 CF(SS;? M 1@0 seegraph  PASS

Sporton International Inc. (ShenZhen) Page Number 1 A8-22 of 33

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : 2ABZ2-OP23895





